
1 

P A R T S   L I S T  

Item 7 1/2’ 
Qty 

15’ 
Qty 

21’ 
Qty 

Description Item 7 1/2’ 
Qty 

15’ 
Qty 

21’ 
Qty 

Description 

A 1 2 2 7Ê1/2’ÊAluminumÊSeatÊPlank K 4 6 8 3/8”ÊFlatÊWasherÊ 

B 0 0 1 6’ÊAluminumÊSeatÊPlank L 2 2 2 SeatÊEndÊCap 

C 2 3 4 LegÊAssembly M 0 1 2 SeatÊConnectorÊCap 

D 4 6 8 3/8ÊXÊ3”ÊCarriageÊBoltÊ N 4 4 4 #10ÊXÊ3/4”ÊSheetÊMetalÊScrew 

E 4 6 8 3/8ÊXÊ1Ê1/2”ÊHexÊBoltÊ O 1 2 3 Brace 

F 4 4 4 BenchÊClamp P 2 3 4 3/8"ÊXÊ3"ÊHexÊBolt 

G 10 15 20 3/8”ÊHexÊNutÊ Q 0 2 4 SeatÊConnectorÊTube 

H 10 15 20 3/8”ÊÊLockÊWasherÊ R 0 8 16 #14ÊXÊ3/4”ÊSelfÊDrilling/ThreadingÊHexÊScrew 

I 8 12 18 PlasticÊTubeÊPlug S 0 1 1 3/8”ÊHexÊMagneticÊScrewÊDriveÊSocket 

J 4 6 8 RubberÊFeet      

¨ Note:ÊExtraÊhardwareÊmayÊbeÊincluded 
¨ InspectÊallÊcontentsÊpriorÊtoÊinstallation.ÊÊReportÊanyÊmissingÊpartsÊtoÊdealerÊimmediately. 
¨ ReadÊallÊinstructionsÊbeforeÊproceeding. 

ImplementationÊDate:ÊÊ1/30/24ÊÊÊÊÊÊÊÊÊÊÊÊÊRev:Ê12ÊÊÊÊÊÊÊÊÊN.J.C.ÊÊÊÊÊÊÊÊÊFile:I:\Pub\Inst\BleacherBench\Bench\BNPAÊÊÊÊÊÊÊÊÊÊÊÊÊÊÊÊÊÊÊRef#:Ê990008ÊÊÊÊÊÊÊÊÊÊÊÊL.M. 

Customer Service     
(800) 247-7668 

—— Assembly and Safe Use Manual —— 
BNP0701 / BNP1501 / BNP2101 

7 1/2’, 15’, 21’ Portable Player Bench 

Warning! 
WhileÊgymÊfloorÊinstallersÊandÊrefinishersÊoftenÊindicateÊfloorsÊareÊOKÊtoÊwalkÊorÊplayÊonÊinÊ7-10ÊdaysÊafterÊoilÊbasedÊpolyurethaneÊ
finishesÊareÊapplied,ÊinÊreality,ÊitÊcanÊactuallyÊtakeÊupÊtoÊ30ÊdaysÊforÊallÊtheÊchemicalsÊinÊtheÊpolyurethaneÊtoÊdissipate.ÊChemicalÊreac-
tionsÊbetweenÊtheÊfloorÊfinishÊandÊcertainÊmaterialsÊincludingÊurethaneÊfeetÊcontactingÊtheÊfloorÊcanÊcauseÊpermanentÊdiscoloration.Ê
PlacementÊofÊthisÊproductÊonÊfloorsÊpriorÊtoÊtheÊ30-dayÊfinalÊcureÊperiodÊmayÊriskÊdiscolorationÊthatÊwouldÊnotÊbeÊcoveredÊbyÊtheÊ

manufacturer’sÊwarranty. 

1. AttachÊBracesÊ(O)ÊtoÊtheÊLeg Assemblies (C)ÊwithÊ
3/8” X 3” Hex Bolts (P),Ê3/8” Lock Washers (H),Ê
andÊ3/8” Hex Nuts (G).ÊLeaveÊhardwareÊfingerÊ
tight.ÊSeeÊFigureÊ1. 

 
2. 15’ÊandÊ21’ÊseatÊplanksÊareÊshippedÊinÊmultipleÊ

sections.Ê15’ÊplanksÊconsistÊofÊtwoÊ7 1/2’ 
Aluminum Seat PlanksÊ(A).Ê21’ÊplanksÊconsistÊofÊ
oneÊ6’ Aluminum Seat PlankÊ(B)ÊinÊtheÊmiddleÊ
withÊoneÊ7 1/2’ Aluminum Seat PlankÊ(A)ÊonÊeachÊ
end.Ê 

 
3. PlankÊsectionsÊareÊconnectedÊusingÊSeat Connector 

Tubes (Q),ÊSeat Connector CapsÊ(M),Ê#14 X 3/4” 
Self Drilling/Threading Hex ScrewsÊ(R)ÊandÊ3/8” 
Hex Magnetic Screw Drive Socket (S). 

FigureÊ1 



2 

7. RepeatÊthisÊprocessÊatÊeachÊmulti-sectionÊplankÊassemblyÊlocation. 
 
8. AttachÊLeg AssembliesÊ(C)ÊtoÊtheÊSeatÊPlankÊAssembliesÊfromÊaboveÊusingÊ3/8” X 3” Carriage Bolts (D),Ê

3/8” Lock Washers (H),Ê3/8” Hex NutsÊ(G)ÊandÊBench Clamps (F).ÊUseÊSeat Connector Tubes (Q)ÊonÊtheÊ
centerÊlegsÊinÊplaceÊofÊBench Clamps (F).ÊLegsÊshouldÊbeÊspacedÊ71”ÊcenterÊtoÊcenterÊwithÊequalÊplankÊ
lengthsÊextendingÊbeyondÊtheÊotherÊlegsÊonÊ7Ê1/2’Êmodels.ÊOnÊ15’ÊandÊ21’ÊmodelsÊtheÊplanksÊwillÊextendÊ
beyondÊtheÊlegsÊmoreÊonÊoneÊendÊthanÊtheÊotherÊdueÊtoÊtheÊplankÊconnectionÊhardware.ÊSeeÊFigureÊ5. 

 
9. IfÊyouÊwantÊtheÊbenchÊtoÊbeÊportableÊattachÊtheÊRubber Feet (J)ÊtoÊtheÊLeg Assemblies (C)ÊwithÊ3/8” X 1 

1/2” Hex Bolts (E),Ê3/8” Flat Washers (K),Ê3/8” Lock Washers (H)ÊandÊ3/8” Hex Nuts (G).ÊSeeÊFigureÊ6. 
 
10. IfÊyouÊwantÊtheÊbenchÊtoÊbeÊfixed,ÊanchorÊeachÊLeg Assembly (C)ÊinÊ2ÊplacesÊusingÊtheÊappropriateÊanchorsÊ

(notÊincluded)ÊforÊtheÊmountingÊsurface.ÊSeeÊFigureÊ6. 
 
11. InsertÊPlastic Tube Plugs (I)ÊinÊLeg AssembliesÊ(C).ÊSeeÊFigureÊ5. 
 
12. InstallÊSeat End Caps (L)ÊusingÊ#10 X 3/4” Sheet Metal ScrewsÊ(N).ÊSeeÊFigureÊ7. 

FigureÊ2 FigureÊ3 FigureÊ4 

FigureÊ5 

FigureÊ6 

4. InsertÊtwoÊSeat Connector Tubes (Q)ÊapproximatelyÊ5”ÊintoÊtheÊendÊofÊeachÊplankÊthatÊwillÊbeÊattachedÊtoÊ
anÊadjoiningÊplank.ÊUsingÊ3/8” Hex Magnetic Screw Drive SocketÊ(S)ÊandÊaÊcordlessÊorÊelectricÊdrillÊ
 installÊtwoÊ#14 X 3/4” Self Drilling/Threading Hex Screws (R)ÊthroughÊtheÊplankÊandÊintoÊeachÊSeat 
Connector Tube (Q),ÊlocateÊapproximatelyÊasÊshown.ÊSeeÊFigureÊ2.Ê 

 
5. SlideÊSeat Connector Cap (M)ÊoverÊtheÊSeat Connector Tubes (Q).ÊSeeÊFigureÊ3. 
 
6. Position,ÊthenÊadjustÊplankÊtightlyÊagainstÊtheÊmatingÊplankÊandÊinstallÊtwoÊ#14 X 3/4” Self Drilling/

Threading Hex Screws (R)ÊthroughÊtheÊmatingÊplankÊandÊintoÊeachÊSeatÊConnectorÊTubeÊ(Q).ÊÊÊÊÊÊÊÊÊÊÊÊÊÊÊÊÊ
SeeÊFigureÊ4. 

FigureÊ7 


